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RUSTON & HORNSBY, Limited, LINCOLN. ~ 9%h Oectober 19 41
, . XH132/AB544Ln.
LABORATORY REPORT.
The following are the Results of Tonsile&Bend,  pog4qof  Steel
received  Oct. 9th 19 4l ¢rom Langley Forge under Lloydts Survey,
' - Size in inches i Distance ie aih Stress etia
aboratory No. i on SM ’:f,ﬁ,w | Described as, or Representing Origin;l Diromians ! et Diam. i i o Elongation R:fdAc:ea Im?ta.cltb:.e 7
! v { Gauge After Test per cent. per cent.
f | Diam. Arts 1 li,o::‘:' inches On Section Tons per On Section Tons per 1
; 1 sq. ins. i e Tons sq. inch . Tons sq. inch j
{ L . Fo { 3 { ? | Il
4299/M/46. 2828-1 | 1 - 8VGBe/s. S84 | .20 | 3 399 | 4.5 18.0 8.1 | 32.4 32.0 50.0 ;
? ; | = 5 %
4300 -1l Lloyde Ref,1385 " " " «440 4.1 16.4 8.0 | 32,0 29.0 39.2
i i |
4301 4 [Test No. 514 " T .440| 4.0 | 16.0 8.1 384 (290 | M2
4302 5 [English Steel " " " «460Y 4.1 16.4 8.5 | 38.2 £87.0 33.6° E
Corp. i
4303 8 |cast No.A.395 n " " 430 4.3 | 17.2 8.1 | 32.4 | 30,0 42,0 |
‘ i
0/No.2995/T/1 |
’ 1341/30/167 ;
i
REMARKS: Fractured Fibrous
Bend Test thmpough 180° satisfactory. Testswilsased by . . .
Signature . C, ¥, WALLTS
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